MODEL #

CM-BK588T

Questions?

GIVE US A CALL: 1-888-980-5122
MON-FRI 8:30AM - 5:30PM (PT)

VERSION 24-01-19

Q0000

EASY DIFFICULT

The Assembly Rating is a
5-point system showing the
level of effort needed to
assemble a specific product.

1717


BerenyceV
Typewritten Text
VERSION 24-01-19


2/17



3/17



4/17



Upper HB (Left) Upper HB (Right) Lower Headboard Front Upper Side Rail
1 pc. 1 pc. 2 pcs. 1 pc.

Front Lower Side Rail Back Upper Side Rail Back Lower Side Rail Short Guardrail (Front)
1 pc. 1 pc. 1 pc. 2 pcs.

© ® 2

Long Guardrail (Back) Guardrail Attachment Guardrail Support Left Ladder Rail
2 pcs. 1 pc. 2 pcs. 1 pc.

3 3 B

Right Ladder Rail Ladder Step Twin Slat ( 14pcs/1 set) Drawer Front Panel
1 pc. 4 pcs. 2 pcs. 2 pcs.

5/17


BerenyceV
Oval

BerenyceV
Oval

BerenyceV
Oval

BerenyceV
Oval

BerenyceV
Oval

BerenyceV
Oval

BerenyceV
Oval

BerenyceV
Oval

BerenyceV
Oval

BerenyceV
Oval

BerenyceV
Oval

BerenyceV
Oval

BerenyceV
Oval

BerenyceV
Oval

BerenyceV
Oval

BerenyceV
Oval


W), 29

Drawer Back Panel Drawer Left Panel Drawer Right Panel Drawer Support Ralil

2 pcs. 2 pcs. 2 pcs. 2 pcs.

Drawer Bottom Panel
2 pcs.

® © ®

‘DO DTRDTTRDIInD

Bolt @1/4" x 3-1/4" Screw Bolt Short Bolt Medium Bolt
16 pcs @5/16" x 3-1/4" @l /4" x 1" @1/4" x 1-1/2"
8 pcs. 6 pcs. 14 pcs.
Threaded Insert Screw Metal Dowel Allen Key (M4)
ag1/4"x 1" @ 5/32" x 1-3/8" @5/16" x 3-1/2" 2 pes.
8 pcs. 78 pcs. 4 pcs.

@

Wood Rail
3 pcs.

6/17


BerenyceV
Oval

BerenyceV
Oval

BerenyceV
Oval

BerenyceV
Oval

BerenyceV
Oval

BerenyceV
Oval

BerenyceV
Oval

BerenyceV
Oval

BerenyceV
Oval

BerenyceV
Oval

BerenyceV
Oval

BerenyceV
Oval

BerenyceV
Oval

BerenyceV
Oval


7117



CM-BK588T
Is packed in 3 cases

8/17



CM-BK588T
Is packed in 3 cases

9/17



ASSEMBLY INSTRUCTIONS

I. Align the Front/Back Upper Rails (#4/#6) to the Left/
Right Upper HB (#1/#2) and secure by using Bolt (#A)
with Half round nut.

#AX 8sets . :

[I. Align the Long/Short Guardrail (#8/#9) to the Left/
#Bx 6pcs Right Upper HB(#1/#2). Use Allen wrench (#H) to
secure by using Bolts (#B) as shown in the diagram.

3PLACES

#2

N
1PLACES A/ﬁ@J

10/17


BerenyceV
Text Box
I. Align the Front/Back Upper Rails (#4/#6) to the Left/Right Upper HB (#1/#2) and secure by using Bolt (#A) with Half round nut.

II. Align the Long/Short Guardrail (#8/#9) to the Left/Right Upper HB(#1/#2). Use Allen wrench (#H) to secure by using Bolts (#B) as shown in the diagram.

BerenyceV
Typewritten Text
#Ax 8sets
#Bx 6pcs


ASSEMBLY INSTRUCTIONS

I. Align the Guardrail Attachment (#10) to the Front upper
siderail (#4) and Short guardrails (#8). Use Allen wrench (#H)

2 to secure to the short guardrails (#8) by using Bolts (#B).

#Bx 2pcs
#Dx 2pcs
#EX 2pcs

[I. Secure the Guardrail
Attachment (#10) to

he Front upper side rail (#4).
Use Allen wrench (#H) to
secure using Bolts (#D) and
Threaded insert (#E).

11/17


BerenyceV
Text Box
I. Align the Guardrail Attachment (#10) to the Front upper siderail (#4) and Short guardrails (#8). Use Allen wrench (#H) to secure to the short guardrails (#8) by using Bolts (#B).

BerenyceV
Text Box
II. Secure the Guardrail Attachment (#10) to
he Front upper side rail (#4). Use Allen wrench (#H) to secure using Bolts (#D) and Threaded insert (#E).

BerenyceV
Typewritten Text
#Bx 2pcs
#Dx 2pcs
#Ex 2pcs


ASSEMBLY INSTRUCTIONS

Align the Guardrail Support (#11) to the Front/
3 Back Upper Rails (#4/#6) and Short/Long

Guardrail(#8/#9). Use Allen wrench (#H) to secure
using Bolts (#C) and threaded insert (#E).

#Cx 6pcs
#EX 6pcs

A

#AX 8sets

A
#FX 6
X 6pcs y
R

I. Use Screw (#F) to secure the Wood rail (#1) to
the Front lower rail (#5).
II. Align the Front/Back Lower side rail (#5/#7) to
the Lower HB (#3) and secure by using Bolt (#A)
with Half round nut (#B).

12/17


BerenyceV
Text Box
Align the Guardrail Support (#11) to the Front/Back Upper Rails (#4/#6) and Short/Long Guardrail(#8/#9). Use Allen wrench (#H) to secure using Bolts (#C) and threaded insert (#E).

BerenyceV
Text Box
I. Use Screw (#F) to secure the Wood rail (#I) to the Front lower rail (#5).
II. Align the Front/Back Lower side rail (#5/#7) to the Lower HB (#3) and secure by using Bolt (#A) with Half round nut (#B).

BerenyceV
Typewritten Text
#Ax 8sets
#Fx 6pcs

BerenyceV
Typewritten Text
#Cx 6pcs
#Ex 6pcs


ASSEMBLY INSTRUCTIONS

Insert Metal Dowel
5 (#G) to the Lower HB
(#3). Align and set Top
#Gx 4pcs Bunk onto the Lower
Bunk.

Align the ladder step (#14) to the
#Dx 8pcs Left/Right ladder (#12/#13). Use
Allen wrench (#H) to secure using
Bolts (#D).

13/17


BerenyceV
Text Box
Insert Metal Dowel (#G) to the Lower HB (#3). Align and set Top Bunk onto the Lower Bunk. 

BerenyceV
Text Box
Align the ladder step (#14) to the Left/Right ladder (#12/#13). Use Allen wrench (#H) to secure using Bolts (#D).

BerenyceV
Typewritten Text
#Dx 8pcs

BerenyceV
Typewritten Text
#Gx 4pcs


ASSEMBLY INSTRUCTIONS

Align the ladder to the Upper/
7 Lower Front rail (#4/#5). Use

Allen wrench (#H) to secure
#Dx 4pcs sing Bolts (#D).

8

H#FX 4pCs

Align the Slats (#15) to the Upper/
Lower bed. Use Screwdriver (Not
included) to help secure onto
frame by using Screw (#F).

14/17


BerenyceV
Text Box
Align the ladder to the Upper/Lower Front rail (#4/#5). Use Allen wrench (#H) to secure
sing Bolts (#D).

BerenyceV
Text Box
Align the Slats (#15) to the Upper/Lower bed. Use Screwdriver (Not included) to help secure onto frame by using Screw (#F).

BerenyceV
Typewritten Text
#Fx 4pcs

BerenyceV
Typewritten Text
#Dx 4pcs


ASSEMBLY INSTRUCTIONS

9 Align Drawer left panel
(#18),(#19) to Drawer #19
front panel (#16) and
secure using the Phillips
screwdriver.

2PLACES

\ #18

W

1 O Insert drawer bottom panel (#21) to center drawer.

15/17



ASSEMBLY INSTRUCTIONS

-

e

Align drawer support (#20)
to drawer and secure using
the Phillips screwdriver.

.
A

#20

2PLACES

12

#Fx 8pcs

#17

2PLACES

%
L~

!

Il. Align Drawer right panel (#19) to drawer
back panel (17). Secure using Screw (#F) and
secure using the Phillips screwdriver.

lll. Align drawer right panel (#19) to drawer
front panel (#16) and secure using the Phillips
screwdriver.

1PLACES



BerenyceV
Typewritten Text
#Fx 8pcs


13

ASSEMBLY INSTRUCTIONS

17/17



17/17





